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LTE Band 12 / 10MHz
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1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.38 dBm -32.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.34 dBm -33.34dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75228 GHz -48.00 dBm -35.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.67929 GHz -47,93 dBm -34,93 dB
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30.000 MHz 690.000 MHz 100.000 kHz 248.51574 MHz -63.95 dBm -50.95 dB
725,000 MHz 1,000 GHz 100.000 kHz 941.07143 MHz -63,36 dBm -50,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.51 dBm -32.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88676 GHz -48.04 dBm -35.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79080 GHz -51.32 dBm -38.32 dB
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o a0, FCC RF Test Report

Report No. : FGON0201B

Frequency Stability|
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0034
40 Normal Voltage 0.0086
30 Normal Voltage 0.0081
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0010
-10 Normal Voltage 0.0072 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0085
20 Normal Voltage 0.0000
20 Battery End Point 0.0099
Note:

1. Normal Voltage =3.8V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report Report No. : FGON0201B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.65 4.7 4.99 5.77 PASS
Highest CH - - - -
Mode LTE Band 13 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.12 6.35 - - PASS
Highest CH - - - -
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LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB
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LTE Band 13 / 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

4.50 dBm
30 dB

Offset 450 di
AQT 2 ms @ RBW 10 MHz

4.50 dBm
30 dB

Offset 450 di
AQT 2 ms @ RBW 10 MHz

0.0 = 0.0 <
1E- - 1E-
S \; X
AN
1E 1E

3

Date: 8 NOV.2020 06:10:51

Date: 8 NOV.2020 06:11:18

CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.37 dbm 25,43 dem 6.11 d8 .10 68 5.25 0B 5.14 08 Trace 1 | 19.86 dbm 27,34 dBm 7.48 d8 3.16 d8 5.16 d8 5.35 d8 7.16 08
- I e——
L ! J i L ! J L e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZR1

Page Number

Report Issued Date

Report Version

1 A139 of A267
: Dec. 18, 2020
: Rev. 01




o a0, FCC RF Test Report

Report No. : FGON0201B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 4.87 4.77 4.86 - - -
Middle CH 4.87 4.84 4.91 9.63 9.83 9.81
Highest CH 4.98 4.85 4.86 - - -
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Report No. : FGON0201B

LTE Band 13

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz / 16QAM

t"é’ pectrum l"%’
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
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ML 1 778.601 MHz 14.72 dBm ndB_down 4.875 MHz M1 7B1.0S8 MHz 15.14 dBm ndB_down 4,765 MRz
TL 1 777.022 MHz -10.99 dbm nd8 26.00 dB T1 L 777.102 MHz -10.48 dBm nd8 26.00 dB
T2 1 781.898 MHz -11.37 d8m Q factor 159.7 T2 1 7B1.B6B MHz -10.22 dém Q factor 1
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Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM
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M1 1 782.13 MHz 15.38 dBm nd@ down 4.B65 MH2 M1 1 7B3.558 MHz 15.01 dBm nd@ down 4,835 MHZ
T1 1 779.562 MHz -10.91 dbm nd8 26.00 dB T1 L 779.572 MHz -10.85 dbm nd8 26,00 d8
T2 1 784.428 MHz -10.73 dém Q factor 160.8 T2 1 7B4.40B MHz -10.75 dém Q factor 1 1
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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ML 1 784.74 MHz 15.08 dBm ndB down 4.975 MHz ML 7E3.311 MHz 15.41 dBm ndB down 4,545 MHz
T1 1 782.012 MHz -10.82 dém ndé 26.00 dB T1 1 782.072 MHz -10.29 dém ndé 26.00 d8
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Spectrum |5 Spectrum =
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LTE Band 13

Lowest Channel / 5MHz /| 64QAM

Spectrum
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Highest Channel / 5MHz / 64QAM
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 4.49 4.50 4.47 - - -
Middle CH 4.49 4.49 4.51 9.03 8.99 9.03
Highest CH 4.50 4.49 4.50 - - -
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LTE Band 13

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz / 16QAM

i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 778.301 MHz 16.19 dam ML 7B0.239 MHz 14,33 dam
TL 1 777.25225 MHz 11.14 dBm Oce Bw 4,485514456 MHz T1 L 777.25225 MHz 11.54 dBm Oce Bw 4.495504496 MHz
T2 1 781.73776 MHz 10.74 dom T2 1 78174775 MHZ 9.46 dam
L JL J L JL J
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Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.250 MHz 16.23 dam ML L 7BO.581 MHz 15.34 dBm
TL 1 779.74225 MHz 9.55 dBm Oce Bw 4,485514456 MHz T1 L 779.76224 MHz .43 dBm Oce Bw 4.485514486 MHz
T2 1 784.22777 NHz 11.03 dam T2 1 78424775 MHZ 8.53 dam
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19ps @ VBW 300 kHz  Mode Auto FFT
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775.000 MHz 775,500 MHz 100.000 kHz 775.89146 MHz -51.37 dém -38.37 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.04361 MHz -63.66 dBm -50.66 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,96848 MHz -56.61 dém -43.61 dB 775.900 MHz 776,000 MHz 30.000 kHz 275 94111 MHz 66,46 dbm “or.48dB
776.000 MHz 788,000 MHz 100,000 kHz 777,62428 MHz 21.24 dem -8.76 de 276,000 MH= 788000 MHz 100,000 kHz 286 43556 MHe 2129 dBm o1 ds
788.000 MAz 788.100 MHz 30.000 kHz 788,01024 MHz -68.71 dém -55.71 de 788.000 MHz 768.100 MHz 30.000 kHz 786.03931 MHz -57.17 dBm -44.17 dB
788.100 MHz 793.000 MHz 100,000 kHz 730,40315 MHz -62.38 dém -49.38 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 10545 MHZ 54.32 dBm 4130 de
793.000 MHz 808,000 MHz 6,250 kHz 703,50091 MHz -76.46 dem -41.46 dB 293.000 MHz 806,000 MHz 8250 kiiz 253.08740 MHz 75.35 dBm 059 db,
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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -52.23 dém -17.23 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.71074 MHz -39.29 dBm -26.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96309 MHz -43.33 dBm -30.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.84915 MHz 3.62 dBm -26.38 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01044 MHz -43.80 dBm -30.80 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.34720 MHz -40.05 dBm -27.05 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.26623 MHz -60.96 dBm -25,96 dB
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LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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Rangelow | RangeUp | RBW | Freguency Pawer Abs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -66,12 dBém -31.12 de 763.000 MHz 775.000 MHz 6.250 kHz 773.53147 MHz -73.16 dBm -38.16 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,25579 MHz -46.89 dBm -33.89 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,70894 MHz -64.03 dBm -51.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98846 MHz -54.52 dBm -41.52 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98117 MHz 68.56 dbm 5558 db
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 20.45 dBm -9.55 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.42358 MHz 20.26 dbm ~9.74 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05450 MHz -68.60 d&m -55.60 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02772 MHz -53.97 dBm -40.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.41783 MHz -62.84 dBm -49.84 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.79266 MHz -50.11 dBm -37.11 d8
793.000 MHz 806.000 MHz 6.250 kHz 797.48701 MHz -76.71 dBm -41.71 dB 703.000 MHz 805,000 MHz 5.250 kHz 78555195 MHz ~74.13 dbm ~39.13 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.62238 MHz -51.90 dBm -16.90 d&
775,000 MHz 775.900 MHz 100.000 kHz 775.79975 MHz -39.88 dBm -26.98 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.95629 MHz -44.18 dBm -31.18 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.27373 MHz 3.13 dBm -26.87 db
788,000 MHz 788,100 MHz 30,000 kHz 788.03302 MHz -45.21 dém -32.21 de
788,100 MHz 793,000 MHz 100.000 kHz 788.35210 MHz -41,92 dBm -28.92 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.20130 MHz -61,10 dBm -26,10 dB
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LTE Band 13 / 10MHz / 64QAM
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Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -70.92 dém -36.92 d& 763.000 MHz 775.000 MHz 6.250 kHz 77368731 MHz -74.45 dBm -39.45 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87348 MHz -52.48 dBm -39.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,78806 MHz -64.01 dBm -51.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98327 MHz -56.15 dBm -43.15 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.96688 MHz -69.02 dBm -56.02 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.58841 MHz 19.14 dBm -10.86 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.39960 MHz 18.99 dBm “11.01 db
788.000 MHz 788.100 MHz 30.000 kHz 788.094356 MHz -69.10 d&m -56.10 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08047 MHz -58.77 dBm -45.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.40315 MHz -63.23 dBm -50.23 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz 5546 dBm a2 46 dB
793.000 MHz 806.000 MHz 6.250 kHz 794,18831 MHz -76.77 dBm -41.77 dB 703.000 MHz 805,000 MHz 5.250 kHz 783.27925 MHz -76.05 dbm ~41.05 dB
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763,000 MHz 775.000 MHz 6.250 kHz 774.03407 MHz -53.16 dBm -18.16 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.70804 MHz -40.74 dBm -27.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93601 MHz -45.48 dBm -32.48 de
776.000 MHz 788,000 MHz 100.000 kHz 781.29271 MHz 1.90 dBm -28.10 dB
766,000 MHz 788,100 MHz 30,000 kHz 768.02662 MHz -46.58 dBm -33.56 dB
788,100 MHz 793,000 MHz 100,000 kHz 768.20035 MHz -42.78 dBm -29.76 dB
793,000 MHz 806,000 MHz 6.250 kHz 70300649 MHz -60.10 dBm -25.10 dB
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 8 NOV 2020 05:20:57
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.04 dbm ~51.04 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.05 dBm -51.05 dB
806.000 MHz 1.000 GHz 100.000 kHz 926.94703 MHz -64.02 dBm -51.02 dB 806.000 MHz 1,000 GHz 100.000 kHz 992.29235 MHz -64.09 dBm -51.05 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -43.50 dBm -30.50 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -45,99 dBm -32.99 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98535 GHz -49.73 dBm -36.73 db 3.000 GHz 8,000 GHz 1.000 MHz 6.97985 GHz -50.01 dém -37.01 d&
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~63.82 dBm ~50.82 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.30 dBm -51.30 dB
806.000 MHz 1.000 GHz 100.000 kHz 868.00050 MHz -63.95 dbm -50.95 dB 806.000 MHz 1,000 GHz 100.000 kHz 979.30085 MHz -64.07 dBm -51.07 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44.62 dBm -31.62 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45,94 dBm -32.94 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92536 GHz -49,99 dBm -36.99 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.07085 GHz -40,78 dBm -36.78 dB
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LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 8 NOV 2020 05:32:22

Date: 8 NOV.2020 05:31:28
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30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz ~64.32 dbm -51.32 dB 30,000 MHz 763.000 MHz 100.000 kHz 737.54008 MHz ~64.07 dBm -51.07 dB
806.000 MHz 1.000 GHz 100.000 kHz 990.35332 MHz -63.80 dbm -50.80 dB 806.000 MHz 1,000 GHz 100.000 kHz 878.95602 MHz -64.18 dBm -51.18 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.77 dBm -30.77 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -45.,42 dBm -32.42 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96585 GHz -49.84 dBm -36.84 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99085 GHz -49.93 dBm -36.93 d&
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LTE Band 13 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low |  Range Up RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz 64,58 dbm -51.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz 64,33 dBm -51.33 dB
806.000 MHz 1.000 GHz 100.000 kHz 968.15142 MHz -64.05 dbm -51.05 dB 806.000 MHz 1,000 GHz 100.000 kHz 964.05147 MHz -64.08 dBm -51.08 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -44,29 dBm -31.29 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -45.45 dBm -32.45 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.93486 GHz -49.83 dBm -36.83 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.95585 GHz -48.91 dBm -36.91 db
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30.000 MHz 763.000 MHz 100.000 kHz 760.61894 MHz 64,73 dBm ~51.72 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.35 dBm -51.35 dB
806.000 MHz 1.000 GHz 100.000 kHz 934.59400 MHz -64.16 dBm -51.16 dB 806.000 MHz 1,000 GHz 100.000 kHz 876.33833 MHz -63.96 dBm -50.96 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.82 dBm -34.82 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -47.15 dBm -34.15 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96735 GHz 1 dBm -36.91 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.97035 GHz 2 dBm -36.82 dB&
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LTE Band 13 / 10MHz
Middle Channel / 64QAM
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Frequency Stability|
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0046
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report Report No. : FGON0201B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 5.42 5.28 6.14
Middle CH 3.59 5.36 5.59 6.03 PASS
Highest CH 3.65 5.13 5.36 6.06
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.39 6.67 - -
Middle CH 7.01 6.72 - - PASS
Highest CH 7.30 6.70 - -
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LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s s,
- e
o o —
I,
0.0 0.0
5 \ 5
1E- - 1E- -
1E 1E
i
CF 831.5 MHz - Mean Pwr + 20.00 dB CF 831.5 MHz - Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2146 dbm 25,10 dBm 3.64 d8 2.72 0B 3.54 0B 3.50 0B s de Trace 1 [ 2116 dem 27,40 dbm 5.23 d8 2.55 d8 4.58 da 5.42 da 5.97 08
| ——— | ———
L JL )| [TTTEEE L J J " L.

Date: 8 NOV.2020 02:01:05

Date: 8 NOV.2020 02:02.20

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B \"“\ —
o S o =
| .
0.0 ‘ 0.0
< & <
1E- i - 1E- * -
\ i W
| \
1E 1E
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | 1% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 2140 dem 2501 dbm 3.61d8 2.49 0B 3.54 0B 3.50 0B B Trace 1 [ o114 dbm 27,48 dem 5.34 d8 2.52 d8 4.49 da 5.35 d8 18
| ——— | ———
L ! J L L ! J [0 -

Date: 8 NOV.2020 02:01:46

Date: 8 NOV.2020 02:03.01

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
0.0
5 5 S
\\
1E4 -
5 .t X
v Y
9 \ \
|
1E \
\
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ o144 dbm 25,12 dbm 3.69 d8 2,78 0B 3.50 0B Trace 1 [ 20,97 dem 27,18 dbm 5.2 d8 2.43 d8 4.32 d8 5.13 d8 5.7108
| ——— I e——
L )i J [ L il ] (I

Date: 8 NOV.2020 02:01:55

Date: 8 NOV.2020 02:03.08
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LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s
™=
o
0. -
\ S B S
1E - 1E o -
| % |
| i \
1E T - 1E Ei
§
Yy
| l
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,71 dem 26,12 dbm 5.41d8 2.90 6B 5.1 dB 5.28 0B 5.36 08 Trace 1 [ 20,37 dem 27,45 dem 7.08 d8 3.01d8 5.07 d8 5.14 d8 6.72 08
—— — ——
L JL J [ CTTT L L JL ] | CEERERE I
Date: 8 NOV.2020 020114 Date: 8 NOV 2020 020228

Middle Channel / 1RB Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

s i

e [
o o ™
S
0.0 0.0
1 < X <
1E \‘ 1E 4
X % X
\ \ \
1E 1E- \
i

= = ¥

I W W | \

CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pase | 1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,40 dem 26,01 dBm 5.61 d8 .87 0B 5.42 0B 5.5 0B B Trace 1 [ 20,27 dem 27,40 dbm 7.13 d8 3.04 d8 5.04 d8 5.03 d8 6.72 08

I e—— I e——
L JL J [ [T L J J [ [TT] i
Date: 8 NOV 2020 02:01:38 Date: 8 NOV 2020 02:0253

Highest Channel / 1RB Highest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o - o
0.0 0.0
1E- 1E- .
X \ X
A
1E 1E T
b
1 1 b
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | 01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,61 dBr 26,12 dém 5.50 d8 3.01 08 5.25 0B 5.36 0B s de Trace 1 [ 20,18 dem 27,34 dbm 7.16 d8 3.04 d8 5.01d8 5.06 d8 5.58 0B
— _— I e——
L )i J [ L ] ] (I
Date: 8 NOV 2020 02:0203 Date: 8 NOV 2020 02:03.17
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LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 8 NOV.2020 02:01:22

rum i k2
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= 0.0
~ . = 3
1E4 — - 1E4 Y
\ % H X
1E | 1E \
! .
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.51 dem 27,11 dem 7.60 d8 3.01 08 5.45 0B Trace 1 | 19.36 dem 27,50 dBm 8.14 d8 3.13 d8 5.22 d8 6.67 d8 7.65 08
I e—— I e——

Date: 8 NOV.2020 02:02.36

Middle Channel / 1RB

Middle Channel / Full RB

Date: 8 NOV.2020 02:01:30

Spectrum |5 Spectrum |5
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
™, - -
~ ~
0.0 e 0.0 5
N 5 5 3
™ 5 ‘\‘ =
1 { 5 1 5 3
b 5 N %
i ; 4 ;
| . \
1 I X \
1E 1E \I
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.66 dBm 26,87 dBm 7.21 d8 3.01 dB 5.25 dB 7.01 dB Trace 1 19.41 dBm 27,42 dBm 8.01 d8 3.16 d8 5.25 d8 6.72 dB 7.51 dB
I e—— I e——

Date: 8 NOV.2020 02:02:44

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 24.50 dém  Offset 4 50 di

Ref Level 24.50 dém  Offset 4 50 di

Date: 8 NOV.2020 02:0212

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
|- ——
] n ]
0.0 0.0
1E4 - 1E4 —
T
; B N By
‘ \‘
1E. 1E. .
1 &
1 | 1 I
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.67 dem 27,17 dbm 7.51d8 2.99 6B 5.80 0B .30 08 .51 08 Trace 1 | 19.35 dem 2724 dBm 7.89 d8 3.19 d8 5.25 d8 6.70 d8 7.45 08
I e—— I e——

Date: 8 NOV.2020 02:03.26
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Lowest CH 1.24 1.23 3.00 3.00 4.92 4.88 9.75 9.83 14.72 14.33
Middle CH 1.22 1.22 3.02 3.06 4.88 4.91 9.71 9.83 14.33 14.15
Highest CH 1.23 1.23 297 3.05 4.90 4.87 9.89 9.71 14.15 14.57
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.02 - 4.84 - 9.75 - 14.54 -
Middle CH 1.22 - 3.01 - 4.90 - 9.77 - 14.39 -
Highest CH 1.22 - 3.05 - 4.83 - 9.65 - 14.21 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201B

LTE Band 26

s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0 db SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 FYECTTEY] 15.66 dBm)| 20 ™11
624.80910 MHz
AL e T : At A A R 1
10 dBm N Wil “\ 26.00 dB| 10 dam G . 26.00 dB)
Bwe \ 1.244800000 MHz| Bwe 1.233600000 MHz
ad 4 Q factor 662.6) o J Q factor \\ 668.3
10 df ,'," E -10d f’, :
o0 1 l\ )'
- - - A n AN A
i e P avan R frn y N
-40 dBm
-50 df -50 de
60 df -0 d
70 -70
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.8091 MHz 15.66 dBm nd@ down 1.2448 MH2 M1 B824.3587 MHz 15.52 dBm nd@ down 1.2336 MHZ
T1 1 824.0762 MHz -10.31 dém nd8 26.00 dB T1 L £24,0845 MHz -10.32 dém ndg 26,00 d8
T2 1 825.321 MHz -10.77 d8m Q factor 662.6 T2 1 B825.31B2 MHz -10.16 d8m Q factor 668.3
L I 4 - [S JL 4
Date: 8 NOV. 2020 00:06.06 Date: 8 NOV.2020 00.06 26
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
ectrum s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0 db SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 " MI[1] 5.75 dBm)| 204 THEY
PR 836.61190 MHz X
T PP L ATA v e YR ~ LTt RN R A
Filniaa® Y OB Ay 26.00 dB)| L AN e e e 26.00 dB|
10 dim Bwe ‘\' 1.219600000 MHZ| 20 dom I Bwe 1.222400000 MHz
\
ad Qfactor 686.0) o Q factor 684.5
10 \
-20
! Rt P .
A S VP, AN \mw AP . i ARy Ve
-40 dBm
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.6119 MHz 15.75 dBm nd@ down 1.2196 MH2 M1 1 B36.735 MHz 15.57 dBm nd@ down 1.2224 MHZ
T1 1 935.8902 MHz -10.41 dBm nd8 26.00 dB T1 L £35,6958 MHz -10.13 dém ndg 26,00 d8
T2 1 837.1098 MHz -10.53 dém Q factor 686.0 T2 1 837.11B2 MHz -10.82 dém Q factor 684.5
L L J L L J
Date: 8 NOV 2020 00:22.38 Date: 8 NOV.2020 00:2315
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM
Spectrum s Spectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0 db SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
a4 NTITEY 5.59 dBm) s0d : MiL1] 15.26 dBm)
_ e N B4B.,45660 MHz i B47.96430 MHZ
. P’ v an e Yo ta 17 A 26.00 dB| 10 dom LA N e N By 26.00 dB|
By 1.230800000 MHz By 1.228000000 MHz,
| 9 9
ad ] Qfa 689.4] 0 s Qfe 690.5
/
B
-10 d J -10d ¢
| \
20 -20 3
/ /
(IS S v e A A N P ! pl
-40 dBm -40 dBm
50 d -50 d
60 df =60 di
-70 -70
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 948.4566 MHz 15.59 dBm nd@ down 1.2308 MHz ML 47,9643 MHz 15.28 dBm nd@ down 1,228 MHz
T fy 847,679 MHz -10.75 dam nds 26.00 dB T L 47,6874 MHz -10.89 dam nds 26,00 da
T2 1 943.9058 MHz -10.51 dBm Q factor 569.4 T2 1 £48.9154 MHz -10.77 dm Q factor 590.5
(S I 4 - L JL 4
Date: 8 NOV.2020 00:28:17 Date: 8 NOV.2020 00:26.07
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SPORTON LAB.
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
b e
P WA o N i W R - T S e
- il o 26.00 dB d Bnaiinds A ind 26.00 dB
10 dBm 10 dam B
Bwe 2.997000000 MHz| ¥, Bwe 3.003000000 MHZ|
ad : Q factor 275.4) o Q factor 275.1
i ¥ di
-10 T -10
/
20 £ -20
f R = s T AN
e vauy Noaterr, S
-40 dBm -40 dem
50 df -50 o
60 df -0 d
70 -70
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 825.524 MHz 17.00 dBm nd@ down 2.997 MHz M1 826.2672 MHz 15.56 dBm nd@ down 2,003 MHZ
T1 1 823.9955 MHz -8.77 dBm nd8 26.00 dB T1 L £23.9835 MHz -10.33 dbm nd8 26,00 d8
T2 1 826.9925 MHz -8.91 dBm Q factor 275.4 T2 1 B826.9865 MHz -10.64 dBm Q factor 275.1
L I 4 - [S JL 4

Date: 8 NOV.2020 00:35:28

Date: 8 NOV.2020 00:35.48

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 16.74 dBm) 204 L M1[1] 16.11 dBm)
. NN 836.02970 MHz P 835.32520 MHZ,
[~ ThdE™ My 26.00 dB J Bt < iR -y 26.00 dB
10 dBm \ 10 dém £
Bw ! 3.015000000 MHz / Bw 4 3.056900000 MHZ|
ad Q factor \ 277.6) o / Q factor Y 273.3
s
10 df = -10d
-20 \\ -20 T
. ST PN PN SR i PN e SN
~ 2B S - AN A PN
-40 dBm -40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8297 MHz 16.74 dBm nd@ down 3.015 MHz M1 B35.3252 MHz 16.11 dBm nd@ down 2.0569 MHZ
T1 1 934.9535 MHz -9.03 dBm nd8 26.00 dB T1 L £34.9635 MHz -9.66 dBm nd8 26.00 dB
T2 1 837.9745 MHz -9.37 dBm Q factor 277.6 T2 1 B3B.0405 MHz -9.54 dBm Q factor 2
L L J L L J

Date: 8 NOV.2020 £0:41.07

Date: 8 NOV.2020 004047

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum | [= Spectrum | (=
Ref Level 24.50 dém  Offset 4.50 dé & RBW 100 kHz RefLevel 24.50 dém  Offset 4.50 di & RBW 100 kHz
jo Att 30dB  SWT 1% ys @ VBW 300 kHz Mode Auto FFT b Att 30 dB SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
20 d I ™M1[1] 16.79 dBm) 20 di ™M1[1] 15.63 dBm)|
L IR, B46.45700 MH2| - - _ 847.20020 MHz
R P PP I M Aeen o ’
10 dBa / ndi \ B 26.00 dB| 10 dom Vs ety b 26.00 dB|
7 B 2.973000000 Mz 7 B 3045000000 Mz
ad .‘ qQ factor 284.7] 0 den / qQ factor 278.3
T I
10d ¥ 10 df <
/ [
20 - 20 {
N, N —
v e 4 ] T . - B T~
po e N e A b5
-40 d@ém -40 dém
-50 df -50 d
-60 df -60 df
=70 -70
CF B847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 846.457 MHz 16.79 dBm ndB down 2.973 MH2 M1 1 847.2002 MHz 15.63 dBm ndB down 3,045 MHz
Tl 1 946.0315 MHz -9.63 dBm ndg 26.00 d8 T1 1 B845.9715 MHz -10.02 dBm ndg 26.00 d8
T2 1 849.0045 MHz -8.86 dBm Qq factor 284.7 T2 1 B849.0165 MHz -10.10 dBm Qq factor 278.3
- - T —
L JL J - L JL J
Date’ 8 NOV 2020 00:41:27 Date: 8 NOV. 2020 00:41 47
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SPORTON LAB.
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LTE Band 26

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz / 16QAM

s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 M1[1] 5.90 dBm)| 204 M1[1] 14.05 dBm)
825.71100 MHz T 626.09000 MHZ,
—, ., Y 5, Al AT ATEATATN N ~ \ .|
10 dBar SRR 26.00 dB 10 dBm Y EATALYN PR, SR W __ 26.00d8
Bwe 4.915000000 MHz| ; Bwe \ 4.875000000 MHZ|
ad J Q factor 168.0) o Q factor | 169.5
. 1 y t
10 J} ¥ -10 )
\ /
/ | /
WANT J Ay W I\
B =
40 dom
-50 df -50 de
60 df -0 d
70 -70
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825.711 MHz 15.30 dam nd8 down 4.915 MHz ML £26.00 MHz 14.85 dam nd8 down 4.875 MRz
T1 1 824.022 MHz -10.48 dbm nd8 26.00 dB T1 L £24.052 MHz -10.96 dBm nd8 26,00 d8
T2 1 828.938 MHz -10.98 dém Q factor 168.0 T2 1 B2B.928 MHz -11.30 d8m Q factor 169.5
L I 4 - [S JL 4

Date: 8 NOV.2020 01:05:36

Date: 8 NOV.2020 010555

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 5.41 dBm)| 204 M1 14.61 dBm)
100 MH?Z| % 837.70900 Mz
o e A N S e B e 3 i A - 5
10 dBar B ARt T AT 260048 10 dBm o PRSI 26.00 dB
f Bwe 4.875000000 MHz| Bwe 4.905000000 MHZ|
od / Q factor 172.0 odn Q factor 170.8
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20 : | 20
r i - g W
20d e ha ™ Wt AL
R T I RVl h 1
40 dom
-50 df -50 de
60 d -60 d
70 -70
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 838.538 MHz 15.41 dBm ndB_down 4.875 MHz ML L E37.700 MHz 14.61 dBm ndB_down 4,905 MHz
TL 1 834.042 MHz -10.61 dBm nd8 26.00 dB T1 L 34,052 MHz -11.09 dam nd8 26.00 dB
T2 1 838.918 MHz -10.64 dBm Q factor 172.0 T2 1 B3B.958 MHz -11.53 dam Q factor 170.8
L JL J L JL J

Date: 8 NOV.2020 01:07:15

Date: 8 NOV.2020 0106855

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum t“‘? Spectrum l"%‘
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 14.87 dBm| 204d mili] 15.04 dBm|
845.96100 MHz X 847.17900 MHz
TRV VY, Y Vi ® W v A 5 LEEAYS A \ ]
10 dBm. W e RV PR 26.00 dB| 10 dom B S S T NPT 26.00 dB|
Bw Y 4.895000000 MHz f Bw i 4.865000000 MHz
od ] afa 172.8 oda Qe | 174.1
/ { \
IE; I
-1od 8 -10d 3 '
J / \
20 -20
/ i f
P L —— Andbmel e ) o S
1 [ RSV o
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 845.951 MHz 14.87 dBm ndB down 4.655 MHz ML 547.179 MHz 15.04 dBm ndB down 4,565 MHz
T1 1 844.052 MHz -11.11 dém ndé 26.00 dB T1 1 B44.072 MHz -10.71 dém ndé 26.00 d8
T2 1 846.948 MHz -10.93 dém  factor 172.8 T2 1 B45.536 MHZ -11.35 dém  factor 174.1
L L J - L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201B

LTE Band 26

Lowest Channel / 10MHz /| QPSK

Lowest Channel / 10MHz / 16QAM

i pectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 MI[1] 16.42 dbm)| 20 " MI[1] 1544 dBm
L | 826.1030 MHz / PR 828.5200 MHz
/ ¢ e ey 26.00 dB A Vanlins AT A 26.00 dB
10 dBm ; . 10 dam 7 R
J Bwe \ 0.750000000 MHz| I Bwe 0.830000000 MHZ|
sctor { actor :
ad { Q fact 84.7] o ‘ Q fact 84.3
} 2 i
/ ; :
/ \ f \
~ I
b 4 s e — -~
-40 dBm
-50 df -50 de
60 df -0 d
70 -70
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.103 MHz 16.42 dam nd8 down 9.75 MHz ML B2E.57 MHz 15.44 dam nd8 down 9,83 WHZ
T1 1 824.125 MHz -9.22 dBm nd8 26.00 dB T1 L £24.125 MHz -10.52 dbm nd8 26,00 d8
T2 1 833.875 MHz -9.76 dBm Q factor B4.7 T2 1 B33.955 MHz -10.21 dém Q factor 84.3
L L J L L J

Date: 8 NOV.2020 01:24:14

Date: 8 NOV.2020 012434

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum i pectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
——_ | e g m HHEs 2Ta? —~ ~ o
el Ve 26.00 dB| e B 26.00 dB)
10 dBm 10 dam \
! Bwe 0.710000000 MHz| Bwe 1 0.830000000 MHZ|
ad | Q factor 86.4) o Q factor \ 85.2)
Th }
10 df - -10d e
! / \
20 20 . —
" \ ~ 8 ~ VA ] e
AN _ AT A | S - e
-0
-40 dBm -40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 839,257 MHz 16.46 dBm nd8 down 9.71 MHz ML B37.710 MHz 15.40 dam nd8 down 9,83 WHZ
T1 1 831665 MHz -10.19 dBm nd8 26.00 dB T1 L 831605 MHz -10.12 dbm nd8 26,00 d8
T2 1 841.375 MHz -9.72 dBm Q factor B6.4 T2 1 B41.435 MHz -10.83 dém Q factor 85.2
L L J L L J

Date: 8 NOV.2020 01:25:53

Date: 8 NOV.2020 01:25:33

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum [ Spectrum | [=
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d u mil1] 16.15 dBm| 204d mil1] +dBm
e 7 . 841.9020 MHz 8429420 MHz
. O e e 26.00 dB| 10 B SAY S ¥ ARPPL 26.00 dB)
7 Bw ©.890000000 MHz Bw | 9.710000000 MHz
afa 85.1 oda ! Qe \ 86.7
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|
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- "0 hEAN
-40 dBm
Sod 50 d
60 d -60 di
70 70
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 841.902 MHz 16.15 dBm ndB down .65 MHz ML 1 542,342 MHz 15.54 dBm ndB down 9,71 MHz
T1 1 39.085 MHZ -9.62 dBm ndé 26.00 dB T1 1 39. 185 MHz -10.15 dém ndé 26.00 d8
T2 1 846.975 MHz -10.05 dém  factor 651 T2 1 B45.595 MHz -10.04 dém  factor 86.7
L L J - L JL J
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